

Forbo Novilon B.V.
De Holwert 12
7741 KC Coevorden
NETHERLANDS

Eurofins Product Testing A/S
Smedeskovej 38
8464 Galten
Denmark

VOC@eurofins.com
www.eurofins.com/VOC-testing

VOC TEST REPORT


French VOC Regulation

08 December 2015

1 Sample Information


Sample name	ALLURA FLEX TILE 0,55
Batch no.	16632
Production date	30/09/2015
Product type	PVC flooring
Sample reception	23/10/2015

2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
French VOC Regulation		Regulation of March and April 2011 (DEVL1101903D and DEVL1104875A)

Full details based on the testing and direct comparison with limit values is available in the following pages


 Thomas Bjerring
 Analytical Service Manager


 Janne R. Norup
 Chemist

Forbo Novilon B.V.
De Holwert 12
7741 KC Coevorden
NETHERLANDS

Eurofins Product Testing A/S
Smedeskovvej 38
8464 Galten
Denmark

VOC@eurofins.com
www.eurofins.com/VOC-testing

VOC TEST REPORT

AgBB

08 December 2015

1 Sample Information


Sample name	ALLURA FLEX TILE 0,55
Batch no.	16632
Production date	30/09/2015
Product type	PVC flooring
Sample reception	23/10/2015

2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
AgBB	Pass	AgBB of June 2012. DIBt of October 2010

Full details based on the testing and direct comparison with limit values is available in the following pages


Thomas Bjerring
Analytical Service Manager


Janne R. Norup
Chemist

Forbo Novilon B.V.
De Holwert 12
7741 KC Coevorden
NETHERLANDS

Eurofins Product Testing A/S
Smedeskovvej 38
8464 Galten
Denmark

VOC@eurofins.com
www.eurofins.com/VOC-testing

VOC TEST REPORT

CDPH

08 December 2015

1 Sample Information


Sample name	ALLURA FLEX TILE 0,55
Batch no.	16632
Production date	30/09/2015
Product type	PVC flooring
Sample reception	23/10/2015

2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
CDPH	Pass	CDPH/EHLB/Standard Method V1.1. (February 2010)

Full details based on the testing and direct comparison with limit values is available in the following pages


Thomas Bjerring
Analytical Service Manager


Janne R. Norup
Chemist

Forbo Novilon B.V.
De Holwert 12
7741 KC Coevorden
NETHERLANDS

Eurofins Product Testing A/S
Smedeskovvej 38
8464 Galten
Denmark

VOC@eurofins.com
www.eurofins.com/VOC-testing

VOC TEST REPORT

Belgian Regulation

08 December 2015

1 Sample Information


Sample name	ALLURA FLEX TILE 0,55
Batch no.	16632
Production date	30/09/2015
Product type	PVC flooring
Sample reception	23/10/2015

2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
Belgian Regulation	Pass	Royal decree of May 2015 (C-2014/24239)

Full details based on the testing and direct comparison with limit values is available in the following pages


Thomas Bjerring
Analytical Service Manager


Janne R. Norup
Chemist